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Date of Testing:

Date of Next Testing:
Product Name:
CAS Number:

Specifications & Purity:

Lot #:

SKU #

Version

Analysis #:

Storage Temperature:

Parameter
Melt Flow Rate
tensile strength

elongation at break before aging

Appearance(P670398)
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John Su
QA & QC Manager

Certificate of Analysis

2024-08-24 11:15:41

2027-08-24 11:15:41
Perfluoroethylene propylene copolymer
25067-11-2

Melt index: 35.5-42.0 (g/10min)
H2422507

P670398

1

400254

Desiccated

Limit Values
35.5-42 (g/10min)
215 (Mpa)

2260 (%)
Translucent particles

Result

38.40000 g/10min
15.00000 Mpa
268.00000 %
Translucent particles
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